



# COMMERCIAL TESTING COMPANY

1215 South Hamilton Street • Post Office Box 985 • Dalton, GA 30722  
Telephone (706) 278-3935 • Facsimile (706) 278-3936

Report Number 10-07022

Orange Carpets  
Herning, Denmark

Test Number 4152-0253-C  
July 1, 2010

Stain Resistance

**Test Procedure:** The test was conducted in accordance with the AATCC Test Method 175, *Stain Resistance: Pile Floor Coverings*. The stain resistant method is intended for use on pile floor coverings to determine the resistance to staining by acid food colors. Twenty (20) milliliters of staining solution, Red Food Dye 40, is applied to an area of the specimen and, after 24 hours, the stain cleaned and a visual rating assessed by use of the AATCC Red 40 Stain Scale. A rating of 10 indicates *No Staining* and a rating of 1 indicates *Severe Staining*.

**Material Tested:**

Identification: Highline 1100 Mod 750  
Construction: Cut Pile Modular Tile  
Backing: MOD 750

**Test Result:**

AATCC Red 40 Rating — 3

Commercial Testing Company

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.

TESTED TO BE SURE® Since 1974